
Group: 12LD 477-2

Engine: 12LD 477-2   Drawing: A

CRANKCASE/OIL SUMP/OIL DIPSTICK/OIL PUMP/COOLING PANELS/MOUNTS/GASKET

POS. CODE DESCRIPTION Qty

 01 3617.088 clamp dia. 9,5 1

 02a 7625.008 washer diam. 6,4 20

 03 323R.007 nut 2

 04 1760.130 bolt M 6 X 1 X 12 3

 05 2569.697 air conveyor 1

 06 1760.082 bolt M 6 X 35 1

 07 1760.131 bolt M 6 X 1 X 20 1

 08 4670.058 copper gasket diam. 8,2X12X1,5 3

 09 716R.042 union 1

 09a 718R.019 3 way 'union 1

 11 995R.016 capscrew 1

 12 1901.173 union 2

 14 4670.060 copper gasket diam.12 1

 15 717R.033 union 1

 16 375R.051 clamp 1

 17 949R.016 breather line 1

 18 3630.178 clamp 1

 22 4580.198 gasket 3/10 1

 22 4580.199 gasket 9,5/10 1

 23 1770.007 bolt M 8 X 1,25 X 30 2

 24 771R.011 washer 4

 25 3240.021 nut  M 8 4

 26 234R.041 cover 1

 27 1770.004 bolt M 8 X 1,25 X 20 2

 30 993R.062 screw 1

 31 7625.052 washer 1

 32 9865.122 screw M 6 X 12 3

 33 5066.306 conveyor 1

 34 588R.060 conveyor 1

 35 588R.059 conveyor 1

 36 608R.030 plate 1

 37 1760.130 bolt M 6 X 1 X 12 5

 38 2920.181 air baffle hood 1

 39 588R.055 conveyor 1

 40 1770.056 bolt M 8 X 1,25 X 18 2

 41 1760.076 bolt 15

 41a 1760.034 bolt M 6 X 25 4

 42 7625.012 washer diam. 8,4 2

 43 9790.165 screw 1

 44 772R.036 washer 1

 46 076R.082 oil dipstick std 1

 46a 1400.471 oil dipstick 1

 46b 1400.497 oil dipstick 1

 47 151R.023 cap 2

 48 151R.024 cap 4

 49 1511.110 crankcase with hole for dipstick on the controls side 1

 49 A20R.053 crankcase std 1

 50 1760.016 bolt M 6 X 50 10

 52 8400.120 lockpin 2

 53 8990.058 plug 4

 54 234R.044 oil pump cover 1

 55 1755.003 bolt 3

 56 7555.003 washer diam. 5 3

printed by LOMBARDINI:   11/08/2010  -      1



Group: 12LD 477-2

Engine: 12LD 477-2   Drawing: A

CRANKCASE/OIL SUMP/OIL DIPSTICK/OIL PUMP/COOLING PANELS/MOUNTS/GASKET

POS. CODE DESCRIPTION Qty

 57 579R.049 O-ring 1

 58 A23R.084 lub. oil pump 1

 59 734R.029 net 1

 60 4670.061 copper gasket diam.14 1

 61 8965.005 oil drain plug M 14 1

 62 1760.006 bolt M 6 X 1 X 20 10

 63 248R.056 oil sump 1

 64 4601.200 gasket 1

 65 579R.039 O-ring 8

 66 886R.044 plug 1

 67 8430.102 lockpin 8 X 12 1

 68 717R.015 union 1

 69 2175.201 oil filter cartridge 1

 70 956R.045 by-pass valve 1

 72 4431.193 gasket 2

 72 4431.194 gasket 1

 73 997R.012 screw 3

 74 6645.732 gear cover 1

 74 6645.733 gear cover fitted for hydraulic pump 1

 75 948R.070 pipe 1

 76 A20R.092 compl. gasket set 1

 77 A20R.093 overhaul gasket set 1

 78 6925.009 flywheel guard 1

 79 1760.001 bolt M 6 X 1 X 10 4

 80 1780.031 bolt M 10 X 1,5 X 25 8

 81 7625.019 washer diam.10 8

 82 6429.186 engine mount 1

 83 6429.187 engine mount 1

 84 7625.008 washer diam. 6,4 4

printed by LOMBARDINI:   11/08/2010  -      2



Engine: 12LD 477-2  Drawing: A

printed by LOMBARDINI:   11/08/2010


